
2025 
Strategic 

Plan: 

from 
Growth to 
Reliability

November 20, 2025



Table of Contents
Message from the Board Chairman ………………………..………….…….3

Message from the Executive Director………………………………….…….3

FY2025 By the Numbers…………………………………………..……………..3

Mission, Vision, Values.………………………………………………..…….….4

Core Competencies…..………………………………………………..…….….5

Population Growth Through Time……………………....………………...…6

LRD Asset Growth Through Time……………………………………..………7

Strategic Framework……………………………………………………..………8

Strategy Map………………………………………………………………….……10

Top Level Balanced Scorecard & High Priority Initiatives ……..……..11

LRD’s Executive Dashboard………………………………………….…….….14

LRD’s Annual Dashboard……………………………………………............15
[...]
phishing emails to test whether the knowledge gained in training helped them identify phishing 
emails.  See the below graph of LRD employees average phish-prone percentage over time.  Note: 
Phish-prone percentage is the calculated likelihood a employee would click on a real phishing email 

Page 51



Weaker network segmentation: Large organizations typically implement network segmentation 
to contain threats, while small organizations often have �lat network architectures where 
ransomware can spread more easily once it gains initial access. 

Cost-bene�it calculations by attackers: Cybercriminals often view small organizations as easier 
targets that require less sophisticated attack methods. Even if individual ransom payments are 
smaller, the higher success rate can make these attacks more pro�itable overall. 

Limited incident response capabilities: When ransomware strikes, small organizations often lack 
the expertise and resources to respond effectively, making them more likely to pay ransoms rather 
than attempt recovery through other means. 

This vulnerability gap has made small and medium-sized businesses increasingly attractive targets 
for ransomware operators seeking the path of least resistance.  Breaches involving the human 
element remain about 60% of breaches while software vulnerabilities accounted for only 30% 

Figure 3 - Breakdown of breaches by Type (Verizon Business) 

2.3. How about the unintended consequences of using AI/Machine Learning (ML) 
systems? 

AI and machine learning can create several unintended consequences for data governance, often by 
introducing new complexities that traditional governance frameworks weren't designed to handle. 
These “loopholes” could allow easy data ex�iltration and/or compliance issues where proper data 
governance should have been applied.  Exploitation of poor data governance can lead to similar 
consequences of ransomware or other cyber attacks. 

Page 52



2.3.1. Several factors likely explain why AI/ML can be harmful for data: 

Automated Data Proliferation ML systems often automatically generate, copy, and transform data 
at scale without human oversight. This can lead to data sprawl where organizations lose track of 
what data exists, where it's stored, and how it's being used. Traditional data catalogs and lineage 
tracking become insuf�icient when dealing with automated feature engineering, model outputs, and 
derived datasets. 

Erosion of Data Quality Controls ML models can inadvertently mask data quality issues by 
learning to work around poor data, making problems less visible to human operators. Models might 
compensate for missing values, outliers, or inconsistencies in ways that hide underlying data 
integrity issues. This creates a false sense of security regarding data quality. 

Compliance Blind Spots AI systems can inadvertently violate privacy regulations by using personal 
data in ways that weren't explicitly consented to. For example, a model trained on customer 
purchase data might inadvertently infer sensitive attributes like health conditions or �inancial 
status, creating new categories of personal data that weren't originally governed. 

Loss of Interpretability Complex ML models can make it dif�icult to understand how decisions are 
made, which undermines audit trails and accountability requirements. This "black box" problem 
makes it challenging to demonstrate compliance with regulations that require explainable decision-
making. 

Unauthorized Data Access ML systems often require broad access to data for training and 
inference, which can break down traditional access controls. Data scientists and automated systems 
may gain access to sensitive information they don't actually need, violating an important principle 
of least privilege. 

Model Drift and Governance Lag As models evolve and retrain automatically, the data they use and 
the decisions they make can shift over time. Governance policies may become outdated or irrelevant 
without regular review and updates, creating gaps between policy and practice. 

The key challenge is that AI systems operate at speeds and scales that can outpace traditional 
governance processes, requiring new approaches to maintain control and compliance. 

Page 53



3. Conclusions 
Cybersecurity is a top focus of many organizations due to the likeliness of being affected by an 
incident.  Everyone within the organization has an important role to play to ensure that information 
technology systems and data are used correctly and business operations continue.  The District 
should continue to make continuous incremental improvements where possible in areas that 
improve our security posture.  Those areas include security awareness training, lifecycle 
replacement of all technology, and regular updates to security practices.   

4. References 
Crypto Ransomware 2025: 35.82% YoY Decrease in Ransomware Payments 

Worldwide Ransomware, 2024: Increasing Rate of Attacks Tempered by Law Enforcement 
Disruptions 

2025 Data Breach Investigations Report Verizon Business 

 

  

Page 54

https://www.chainalysis.com/blog/crypto-crime-ransomware-victim-extortion-2025/
https://www.dni.gov/files/CTIIC/documents/products/Worldwide_Ransomware_2024.pdf
https://www.dni.gov/files/CTIIC/documents/products/Worldwide_Ransomware_2024.pdf
https://www.verizon.com/business/resources/T5b0/reports/2025-dbir-data-breach-investigations-report.pdf


5. Cybersecurity SWOT Analysis
Strengths: (internal) 

a. Strong cybersecurity defense systems and protocols are in place as re�lected by
multiple independent assessments by Palm Beach County ISS and the Risk and
Resiliency consultants.

b. Board and management support to make investments in best-in-class defense and
recovery systems.

c. Effective staff training and resulting behavior better than industry standards.
d. Use of the latest technology to facilitate process work�low improvements for staff.

Weaknesses: (internal) 

a. Opportunities to improve disaster recovery and business continuity planning
b. Staff mistake/error remains the greatest challenge, particularly for new employees.
c. We lack a comprehensive list of all technology assets with associated upgrade and/or

replacement schedule.

Opportunities: (external) 

a. Automation/ML for continuous response: more real-time threat responses from
managed systems such as �irewalls and threat prevention systems.

b. Continued partnerships with top-tier consultants and vendors such Palo Alto
Networks, HPE, and Microsoft.

Threats: (external) 

a. Constant, rapidly evolving cybersecurity threats.
b. Reliance and trust on external system/cloud providers to protect our most sensitive

data (ex. customer banking information).
c. AI-powered attacks: automated and unmanned attack generation that doesn’t rest

until an objective is reached.
d. Price increases: both hardware and software are very susceptible to price increases

due to economic factors. Integration of emerging technologies or Internet of Things:
devices that have not been traditionally managed or connected with network and
technology.

Page 55



LRECD WWTF – Regulatory Outlook 
1.0 Introduction 

Understanding the regulatory landscape surrounding the District’s wastewater treatment 
facility (WWTF) is critical for ensuring continued compliance, operational efficiency, and 
environmental protection. Additionally, meeting more stringent regulatory standards may 
result in costly facility upgrades or operational adjustments. Wastewater treatment facilities 
must operate within a complex and evolving framework of federal, State, and local 
regulations that influence nearly every aspect of system design, process performance, and 
end-use practices. In particular, several key regulatory areas are increasingly shaping the 
expectations and responsibilities of facility operators. These include effluent quality and 
treatment standards aimed at protecting surface and groundwater resources, requirements 
for public access reuse that govern how treated effluent is distributed and used, regulations 
surrounding the treatment and land application of biosolids, and growing concerns about 
per- and polyfluoroalkyl substances (PFAS), which present emerging compliance and 
liability risks. Evaluating current facility conditions in the context of these regulatory 
domains is essential for strategic planning purposes. As environmental regulations continue 
to tighten and public scrutiny increases, proactive assessment and planning will be vital to 
ensuring permit compliance, protecting public health, and supporting sustainable 
wastewater management practices. 

2.0 WWTF Background 

Loxahatchee River Environmental Control District (District) owns, operates, and maintains a 
regional wastewater treatment facility (WWTF) located on a 160-acre site in Jupiter, Florida. 
The District serves the municipalities of Jupiter, Tequesta, Juno Beach, along with the 
unincorporated areas of northern Palm Beach County and southern Martin County. 
Domestic wastewater from residential and non-residential customers located within the 
District’s service boundaries is conveyed to the WWTF by the District’s wastewater 
collection system.   

The District’s WWTF is permitted under FDEP Permit No. FL0034649MA and has a rated 
capacity of 11.0 million gallons per day (MGD) on an annual average daily flow (AADF) basis. 
At the present time, it is anticipated that the District’s service area is nearing build-out 
conditions.  As such, expansion of the District’s WWTF in the future is not anticipated in the 
near future.  The existing WWTF processes include preliminary screening, influent flow 
equalization, aerobic activated sludge treatment, secondary clarification, tertiary filtration, 
and high-level disinfection using a concentrated chlorine solution.  The District’s existing 

Page 56



treatment processes are currently not designed or capable of meeting advanced wastewater 
treatment (AWT) standards.  The potential need to meet AWT standards will be discussed in 
subsequent sections.  

Following disinfection, IQ Water is discharged to IQ storage pond/lakes located at the WWTF 
site, where it is blended with up to 3.0 MGD of nano-concentrate received from the Town of 
Jupiter as a byproduct of its membrane softening treatment process. The total combined 
storage capacity of the stabilization ponds and lakes is approximately 137.5 MG. 

IQ water is pumped offsite using one of two IQ water pumping stations.  IQ-511 is the primary 
reclaimed water distribution pump station which conveys IQ water to twelve (12) offsite 
reclaimed water application sites.  IQ-512 conveys reclaimed water to the western service 
area which includes one (1) offsite reclaimed water application site.  IQ water is generally 
pumped from the WWTF and discharged into offsite IQ storage lakes. IQ water is then 
applied, as needed, by dedicated irrigation pump stations located at each of the offsite 
storage lakes.  The offsite storage lakes and associated irrigation pump stations are owned, 
operated, and maintained by the respective reclaimed water application site owners.  The 
District owns, operates, and maintains one offsite pumping station (IQ-518) which 
distributes IQ water to specific application sites within the Abacoa Community including 
Roger Dean Stadium. The District does not own, operate or maintain the offsite lakes within 
the Abacoa community.  A summary of the reclaimed water application sites is presented in 
Table 1.  

Table No. 1 – Reclaimed Water Major User List 

Site 
Number User Name User Type Capacity 

(MGD) Acreage 

PAA-01 Abacoa Mixed Use 4.00 807 
PAA-02 Admirals Cove Golf Courses 1.40 350 
PAA-03 Bears Club Golf Courses 0.50 141 
PAA-04 Golf Club of Jupiter Golf Courses 0.34 85 
PAA-05 Jonathan’s Landing Golf Courses 0.48 120 
PAA-06 Jupiter Country Club Golf Courses and Residential Areas 0.90 260 
PAA-07 Jupiter Hills Golf Courses and Residential Areas 1.2 253 
PAA-09 Loxahatchee Club Golf Courses and Residential Areas 0.65 130 
PA-11 Trump International Golf Courses 0.50 100 

PAA-12 Riverbend Golf Courses 0.40 100 
PAA-13 Tequesta Country Club Golf Courses 0.50 125 
PAA-14 Turtle Creek Golf Courses 0.55 138 

Total: 11.42 2,712 

Page 57



A comparison of the locations of each of the District’s reclaimed water users with FDEP’s 
interactive GIS interface for “Impaired Waters, Total Maximum Daily Load and Basin 
Management Action Plans” indicates that seven (7) of the twelve (12) application sites are 
located within areas which are subject to a Pollutant Reduction Plan (PRP).  This PRP, entitled 
“Loxahatchee River Pollutant Reduction Plan” was voluntarily and proactively developed by 
various Stakeholder entities, including the District, with the focus on restoring water quality 
through the Loxahatchee River watershed.  The PRP was also developed in an effort to avoid 
the unnecessary development of a Total Maximum Daily Load (TMDL) for the parameters of 
concern and/or the incorporation of the application areas into a Basin Management Action 
Plan (BMAP), which would likely result in more stringent treatment standards.  The 
parameters of concern include dissolved oxygen saturation, chlorophyl-a and algal mats, all 
of which are directly related to total nitrogen and total phosphorous loading.   

The District’s current operating permit also allows for the intermittent discharge of reclaimed 
water into two distinct Management and Storage of Surface Water (MSSW) systems located 
within the Abacoa Community and Jupiter Country Club during wet weather events.   The 
Abacoa Community MSSW system discharges at outfall D-002 to EPB2 canal (class III 
freshwaters) which intermittently overflows to the Intracoastal Waterway (ICWW) via the 
Lake Worth Creek.  This receiving waterbody (WBID# 3226W1) is on FDEP’s verified list of 
impaired water bodies due to elevated concentrations of copper.  This outfall is not located 
within the limits of the previously discussed PRP. The Jupiter Country Club MSSW system 
discharges at outfalls D-003 and D-004 to South Florida Water Management C-18 Canal, 
which is part of the Loxahatchee River watershed.  These outfalls are located within the limits 
of the previously discussed PRP.   

The District’s WWTF is also equipped with a deep injection well (DIW) system which is 
permitted by FDEP UIC Permit No. 324728-002-UO/IX, as a secondary effluent disposal 
method.  The DIW system is used during wet weather events when the onsite reclaimed 
storage is at capacity or in the event of a process upset. The injection zone of the DIW is 
approximately 2,839 to 3,500-ft below grade.  This injection zone, which is defined as the 
“boulder zone” is directly beneath the lower Floridan Aquifer confining layer which extends 
approximately 650-ft below the lower limits of the Floridan Aquifer system. 

Biosolids at the District’s WWTF are conveyed to an aerated biosolids storage tank and then 
subsequently dewatered using two (2) belt filter press units to 14 to 16% solids.  Due to the 
limited tank volume and relatively short detention time within the tank, there is no 
meaningful amount of digestion which occurs within the tank.  The dewatered biosolids are 
then hauled offsite, using a contracted hauler, to the Solid Waste Authority (SWA) Biosolids 
Processing Facility (BPF).  The dewatered biosolids are dried at the BPF using indirect 

Page 58



thermal drying units, which dry the biosolids to a minimum 90% solids.  This drying process 
produces a pelletized product which meets all requirements stipulated by FDEP to be 
classified as Class AA, including pathogen and vector reduction requirements.  The 
pelletized biosolids product is then land applied as a fertilizer or a soil amendment.  

3.0 Current Regulatory Requirements 

In general, there are a total of three (3) main areas of regulatory focus at the District’s WWTF. 
These areas include: 

• Secondary Effluent Water Quality Standards – Deep Injection Well